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Item Part No. Description Qty.

27968GT DECAL KIT,PLATFORM, AWP II
(includes items 3-5 & 14)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

27966GT DECAL KIT,AC POWER AWP II
(includes items 8-12 & 23)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

27965GT DECAL KIT,DC POWER AWP II
(includes items 8-12 & 23)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

27967GT DECAL KIT,AWPII,19/24 BASE
(includes items 1,6,13 & 16-22)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 27839GT DECAL,SLIDING T-HANDLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 23656GT DECAL,GENIE AWP
(8.25cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 27859GT DECAL,ELECTROCUTION HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 27852GT DECAL,PRE-OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 23725GT DECAL,DANGER,FAIL.READ,1.5X5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 27854GT DECAL,GENERAL SAFETY/OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 27870GT DECAL,MAX.CAPACITY(GUARD RAIL)
(300 lbs, 136 kg)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 27855GT DECAL,FUSE LOCATION
(AC)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8A 27849GT DECAL,FUSE LOCATION (DC) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 27850GT DECAL,GROUND CONTROL,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 27845GT DECAL,EMERG.LOWER/COLLISION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 25999GT DECAL,USE DEXRON II . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 27857GT DECAL,COMPONENT DAMAGE,CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 27858GT DECAL,AC EXTENSION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 27847GT DECAL,TRANSPORT INSTRUCT,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 27851GT DECAL,MAX. CAPACITY 300 LBS
(136 kg) (toeboard)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 27865GT DECAL,BUBBLE LEVEL*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 27866GT DECAL,TRANSPORT TIE DOWN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

18 27863GT DECAL,LOAD SHIFT HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

19 27872GT DECAL,TIP OVER HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 27841GT DECAL,STOP BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 27842GT DECAL,LOADING PIVOT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 27864GT DECAL,LOWER STOP BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 27868GT DECAL,DANGER-TIP OVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
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Item Part No. Description Qty.

24 6697GT DECAL,100-115V./60 HZ." . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24A 6696GT DECAL,230V./50 HZ." . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
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Item Part No. Description Qty.

27968GT DECAL KIT,PLATFORM, AWP II
(includes items 4, 5, 6 & 15)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

27966GT DECAL KIT,AC POWER AWP II
(includes items 8-12 & 29)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

27965GT DECAL KIT,DC POWER AWP II
(includes items 8-12 & 29)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

27969GT DECAL KIT,AWPII,30/36 BASE
(includes items 1,6,13,14,17 & 19-28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 27839GT DECAL,SLIDING T-HANDLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 27860GT DECAL,MAX. CAPACITY 250 LBS
AWP-36 (113 kg) (toeboard)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2A 27851GT DECAL,MAX. CAPACITY 300 LBS
AWP-30 (136 kg) (toeboard)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 23656GT DECAL,GENIE AWP
(3.25 x 22 inches) (8.25x56cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 27859GT DECAL,ELECTROCUTION HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 27852GT DECAL,PRE-OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 23725GT DECAL,DANGER,FAIL.READ,1.5X5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 27858GT DECAL,AC EXTENSION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 27854GT DECAL,GENERAL SAFETY/OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 27869GT DECAL,MAX. LOAD 250 LBS
AWP-36 (113 kg)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9A 27870GT DECAL,MAX.CAPACITY(GUARD RAIL)
AWP-30 (136 kg)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 27855GT DECAL,FUSE LOCATION
(AC)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10A 27849GT DECAL,FUSE LOCATION (DC) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 27850GT DECAL,GROUND CONTROL,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 27845GT DECAL,EMERG.LOWER/COLLISION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 27857GT DECAL,COMPONENT DAMAGE,CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 25999GT DECAL,USE DEXRON II . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 27847GT DECAL,TRANSPORT INSTRUCT,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 27867GT DECAL,SWIVEL LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 27865GT DECAL,BUBBLE LEVEL*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 27866GT DECAL,TRANSPORT TIE DOWN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

19 27863GT DECAL,LOAD SHIFT HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

20 27874GT DECAL,INSERT PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 27838GT DECAL,TILTBACK OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

102.1 Decals, AWP-30 and 36

100 Decals And Paint

AWP 15



Part No. 29580GT

September 2023

102.1 Decals, AWP-30 and 36

100 Decals And Paint

AWP16



Item Part No. Description Qty.

22 27843GT DECAL,TILTBACK STRUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 27872GT DECAL,TIP OVER HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 27841GT DECAL,STOP BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 27844GT DECAL,STRUT SOCKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 27842GT DECAL,LOADING PIVOT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27 27840GT DECAL,LOCK PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28 27873GT DECAL,MAINTAIN GRASP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 27868GT DECAL,DANGER-TIP OVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 6697GT DECAL,100-115V./60 HZ." . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30A 6696GT DECAL,230V./50 HZ." . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

102.1 Decals, AWP-30 and 36

100 Decals And Paint

AWP 17



Part No. 29580GT

September 2023

103.1 Decals, Battery Pack and Fiberglass Platform

100 Decals And Paint

AWP18



Item Part No. Description Qty.

27968GT DECAL KIT,PLATFORM, AWP II
(includes items 3-6 & 8)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

27965GT DECAL KIT,DC POWER AWP II
(includes items 9,10 & 11)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 27860GT DECAL,MAX. CAPACITY 250 LBS
AWP-36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1A 27851GT DECAL,MAX. CAPACITY 300 LBS
AWP-30

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 23656GT DECAL,GENIE AWP
(3.25 x 22 inch) (8.25X56cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 27847GT DECAL,TRANSPORT INSTRUCT,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 27852GT DECAL,PRE-OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 27859GT DECAL,ELECTROCUTION HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 23725GT DECAL,DANGER,FAIL.READ,1.5X5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 27869GT DECAL,MAX. LOAD 250 LBS
AWP-36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7A 27870GT DECAL,MAX.CAPACITY(GUARD RAIL)
AWP-30

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 27854GT DECAL,GENERAL SAFETY/OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 28398GT DECAL,DANGER-BATTERY SAFETY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 27853GT DECAL,CHARGER INSTRUCTIONS
(concealed from view)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 27856GT DECAL,COMPONENT DAMAGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 29580GT

September 2023

103.1 Decals, Battery Pack and Fiberglass Platform

100 Decals And Paint

AWP 19



Part No. 29580GT

September 2023

201.1 Base Assembly, AWP-19 and 24 - View 1

200 Base Module

AWP20



Item Part No. Description Qty.

1 19274GT RELAY,SPDT,12V(AUTO)**
(p/n 27776 replaced by p/n 19274)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 21018GT SCREW,PHIL,PHM,10-24 X.38,SEMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 27773GT COVER, LOWER J-BOX
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 22607GT CONN. SQZ,1/2NPT-1/4,2 HOLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

6 27415GT BLOCK, GUIDE, AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

8 5224GT SCREW,HHC,3/8-16 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 27670PGT COVER,REAR BASE-PAINTED, AWP2
(Hydraulic Access)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6714GT LEVEL,BUBBLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 6825GT PIN,OUTRIGGER LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 29700GT MAST BRACE,LH,AWPII 19,24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

15 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

17 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

18 33627GT PROX SWITCH W/INSTALL INST
(p/n 28480 and 28481 replaced by p/n 33627)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18- 35808GT BRACKET,PROX SWIT.AWPII19/24** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

19 29778GT ASSY,BASE,AWPII,19 & 24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 29699GT MAST BRACE,RH,AWPII 19,24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 29573GT POWER CABLE,MAST/BASE
AWP 19 & 24

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 23923GT CONN. SQZ,1/2NPT .5-.625,90DEG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 27612GT LOWER J-BOX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

201.1 Base Assembly, AWP-19 and 24 - View 1

200 Base Module

AWP 21



Part No. 29580GT

September 2023

202.1 Base Assembly, AWP-19 and 24 - View 2

200 Base Module

AWP22



Item Part No. Description Qty.

1 29778GT ASSY,BASE,AWPII,19 & 24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 32452GT WHEEL,PERFORMA,5X2** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 5361GT PIN,COTTER,.125 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

4 27589GT AXLE,REAR, PLATED, AWP2 ZINC
(10 inch, 25 cm, wheel)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 23374GT WHEEL,POLY.,BLUE,10 X.75 X2.50
(25 x 1.9 x 6.35 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 6564GT WASHER, SHIM,.765 X 1.312 X .093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

7 Ref. Hydraulic Cylinder
(refer to 401.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

8 13775GT WASHER,FLAT,1.063 X 2 X .134 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 32398GT PIN,CLEVIS,.75 X 3 LG.
(p/n 27674 replaced by p/n 32398)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 8177GT SCREW,HHC,1/2-13 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 6095GT WASHER,FLAT,USS,1/2",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 27671GT CYLINDER MOUNT ANGLE SET, AWP2
(replaced 29689 and 29688; includes PN 29688, cylinder mount angle, R.H. and 29689,
cylinder mount angle, L.H.)

. . . 1

16 27671GT CYLINDER MOUNT ANGLE SET, AWP2
(replaced 29688 and 29689; includes PN 29688, cylinder mount angle, R.H. and 29689,
cylinder mount angle, L.H.)

. . . 1

17 6732GT SCREW,HHC,1/2-13 X 3.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

19 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

20 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

21 57741GT CASTER,PL,SW,5 X 2, 750 LBS
(12.7x5cm) (p/n 23373 replaced by p/n 57741)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 6277GT PIN,LOCK,SHORT W/PULL RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 6587GT HANDLE GRIP, RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 27474GT T-HANDLE WELD.,PLATED,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 32399GT PIN,CLEVIS,1 X 3 LG.
(p/n 24421 replaced by p/n 32399)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

202.1 Base Assembly, AWP-19 and 24 - View 2

200 Base Module

AWP 23



Part No. 29580GT

September 2023

203.1 Base Assembly, AWP-30 and 36 - View 1

200 Base Module

AWP24



Item Part No. Description Qty.

1 19274GT RELAY,SPDT,12V(AUTO)**
(p/n 27776 replaced by 19274)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 21018GT SCREW,PHIL,PHM,10-24 X.38,SEMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 27773GT COVER, LOWER J-BOX
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 22607GT CONN. SQZ,1/2NPT-1/4,2 HOLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 5224GT SCREW,HHC,3/8-16 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

7 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

8 13741GT PIN,ROLL,.25 X .625 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

10 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

11 Ref. Tilt-back Frame Installation
(refer to 310.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

12 27402GT TILTBACK HINGE,RGHT SIDE WELD.
(shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12A 27416GT TILTBACK HINGE,LEFT SIDE WELD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 27415GT BLOCK, GUIDE, AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 22202GT SCREW,SHC,1/2-13 X 2.25 *** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 6564GT WASHER, SHIM,.765 X 1.312 X .093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 27670PGT COVER,REAR BASE-PAINTED, AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 6714GT LEVEL,BUBBLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 33649GT MAST BRACE,LS REAR,AWP2,30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

22 6825GT PIN,OUTRIGGER LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23 33647GT MAST BRACE,RS REAR,AWP2,30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 33648GT MAST BRACE,LS FRONT,AWP2,30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

26 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

27 33627GT PROX SWITCH W/INSTALL INST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 29580GT

September 2023

203.1 Base Assembly, AWP-30 and 36 - View 1

200 Base Module

AWP 25



Part No. 29580GT

September 2023

203.1 Base Assembly, AWP-30 and 36 - View 1

200 Base Module

AWP26



Item Part No. Description Qty.

27- 35809GT BRACKET,PROX SWITCH,AWPII-30**
AWP-30, AWP-36 (to SN 3894-6970)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

28 29779GT ASSY,BASE,AWPII,30 & 36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 25578GT MAST BRACE,R.S.FRNT,AWP30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

203.1 Base Assembly, AWP-30 and 36 - View 1

200 Base Module

AWP 27



Part No. 29580GT

September 2023

203.2 Base Assembly, AWP-30 and 36 - View 1

200 Base Module

AWP28



Item Part No. Description Qty.

1 19274GT RELAY,SPDT,12V(AUTO)**
(p/n 27776 replaced by 19274)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 21018GT SCREW,PHIL,PHM,10-24 X.38,SEMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 27773GT COVER, LOWER J-BOX
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 22607GT CONN. SQZ,1/2NPT-1/4,2 HOLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 5224GT SCREW,HHC,3/8-16 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

7 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

8 13741GT PIN,ROLL,.25 X .625 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

10 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

11 Ref. Tilt-back Frame Installation
(refer to 310.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

12 27402GT TILTBACK HINGE,RGHT SIDE WELD.
(shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12A 27416GT TILTBACK HINGE,LEFT SIDE WELD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 27415GT BLOCK, GUIDE, AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 22202GT SCREW,SHC,1/2-13 X 2.25 *** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 6564GT WASHER, SHIM,.765 X 1.312 X .093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 27670PGT COVER,REAR BASE-PAINTED, AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 6714GT LEVEL,BUBBLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 33649GT MAST BRACE,LS REAR,AWP2,30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

22 6825GT PIN,OUTRIGGER LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23 33647GT MAST BRACE,RS REAR,AWP2,30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 33648GT MAST BRACE,LS FRONT,AWP2,30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

26 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

27 33627GT PROX SWITCH W/INSTALL INST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 29580GT

September 2023

203.2 Base Assembly, AWP-30 and 36 - View 1

200 Base Module

AWP 29



Part No. 29580GT

September 2023

203.2 Base Assembly, AWP-30 and 36 - View 1

200 Base Module

AWP30



Item Part No. Description Qty.

27- 35809GT BRACKET,PROX SWITCH,AWPII-30**
AWP-30, AWP-36 (to SN 3894-6970)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

27- 35550GT BRACKET,CASTER MNT.
AWP-30, AWP-36 (from SN 3894-8971)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

28 29779GT ASSY,BASE,AWPII,30 & 36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 25578GT MAST BRACE,R.S.FRNT,AWP30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

203.2 Base Assembly, AWP-30 and 36 - View 1

200 Base Module

AWP 31



Part No. 29580GT

September 2023

204.1 Base Assembly, AWP-30 and 36 - View 2

200 Base Module

AWP32



Item Part No. Description Qty.

1 29779GT ASSY,BASE,AWPII,30 & 36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 32452GT WHEEL,PERFORMA,5X2** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 5361GT PIN,COTTER,.125 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

4 27589GT AXLE,REAR, PLATED, AWP2 ZINC
(25cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 23374GT WHEEL,POLY.,BLUE,10 X.75 X2.50
(25 x 1.9 x 6.35cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 6564GT WASHER, SHIM,.765 X 1.312 X .093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

7 Ref. Hydraulic Cylinder
(refer to figure 401.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

8 13775GT WASHER,FLAT,1.063 X 2 X .134 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 32398GT PIN,CLEVIS,.75 X 3 LG.
(p/n 27674 replaced by p/n 32398)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 32399GT PIN,CLEVIS,1 X 3 LG.
(p/n 24421 replaced by p/n 32399)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 8177GT SCREW,HHC,1/2-13 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 6095GT WASHER,FLAT,USS,1/2",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 27671GT CYLINDER MOUNT ANGLE SET, AWP2
(includes PN 29688, cylinder mount angle, R.H. AND 29689, cylinder mount angle, L.H.)

. . 1

16 27671GT CYLINDER MOUNT ANGLE SET, AWP2
(includes PN 29688, cylinder mount angle, R.H. AND 29689, cylinder mount angle, L.H.)

. . 1

17 6732GT SCREW,HHC,1/2-13 X 3.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

19 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

20 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

21 57741GT CASTER,PL,SW,5 X 2, 750 LBS
(p/n 23373 replaced by p/n 57741)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 6277GT PIN,LOCK,SHORT W/PULL RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 6587GT HANDLE GRIP, RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 27474GT T-HANDLE WELD.,PLATED,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

204.1 Base Assembly, AWP-30 and 36 - View 2

200 Base Module

AWP 33



Part No. 29580GT

September 2023

205.1 Outrigger Assembly

200 Base Module

AWP34



Item Part No. Description Qty.

29020GT OUTRIGGER ASSEMBLY,AWPII 19/24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29021GT OUTRIGGER ASSEMBLY,AWPII 30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29022GT OUTRIGGER ASSEMBLY,AWPII 36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35512GT OUTRIGGER ASSEMBLY, AWP-36/39 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

109713GT LEVELING JACK ASSEMBLY,AWP***
(includes items 1, 2 and  6-17)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

124163GT FOOTPAD SERVICE KIT
components of kit; 1-2, 6-9, 11.  if customer has already installed this kit and only needs the
footpad order 124793.

1

1 49377GT SCREW,HHC,M6 X 40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 49364GT NUT,NYLOCK,M6X1.00 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 27615GT OUTRIGGER,DRILLED, AWP2 19/24
ANSI models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3A 27910GT OUTRIGGER,DRILLED, AWP2 30FT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3B 27616GT OUTRIGGER,DRILLED, AWP2 36FT
CSA models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3C 26355GT OUTRIGGER TUBE,AWP36/39 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3D 27392GT MAGNET,NEODYMIUM,.25 X .125 %% . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 4266GT SCREW,HHC,1/4-20 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 124793GT KIT,FOOTPAD,AWP
kit contains two parts; footpad casting and rubber pad.  only order if you have previously
installed 124163 or your unit is newer than AWP07-58785.

. . 1

7 109715GT PLATE,FOOTPAD RETAINER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 124792GT WASHER,LOCK SPLIT,6MM,11.8MM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 124552GT SCREW,HHC,M6-12MM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 24900GT LEVELING JACK CASTING,AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 124163GT FOOTPAD SERVICE KIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11- 109689GT LEVELING ROD
(does not replace original part, order foot pad service kit 124163GT)

. . . . . . . . . . . . . . . . . . . . . . 1

12 124569GT NUT,HEX,M10X1.5.LP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 8214GT HANDLE,LEVELING JACK,SHRT-ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 6082GT HANDLE BALL KNOB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 124568GT SCREW,SHC,M10X1.5X55 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 22736GT NUT,NYLOCK,M10X1.50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

205.1 Outrigger Assembly

200 Base Module

AWP 35



Part No. 29580GT

September 2023

301.1 Number 1 and 2 Mast Assemblies

300 Elevate Module

AWP36



Item Part No. Description Qty.

90337GT BOE LUBE
lubricant

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1 29589GT MAST SECTION,#1, AWPII-19/24
(shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1A MAST SECTION,#1, AWPII-30
no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1B 29683GT MAST SECTION,#1, AWPII-36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 6505GT PLATE,SHAFT SUPPORT,ZINC PLTD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 6544GT AXLE, IDLER WHEEL .75 X 4.01 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

5 6930GT IDLER WHEEL W/BEARING-LG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 14740GT SCREW,FHS,1/4-20 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 14737GT CLEVIS BLOCK-4 SLOT STL.CASTG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6611GT SCREW,HHS,3/8-24 X .5,ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 6054GT NUT,HEX,3/8-24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

10 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

11 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 8519GT WASHER,SHIM,.5 X .875 X .033 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

13 28762GT ROLLER, NYLATRON, 1.525 O.D. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

13- 37501GT ROLLER KIT(OVERSIZE) QTY 1
(includes one each items 9-18, 20)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

13- 35099GT ROLLER KIT (OVERSIZE)
(includes twenty each items 9-18)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

14 21280GT BOLT-ROLLER,3/8-24 X 1.69-ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 21441GT SHIM,.75 X.45 X.016 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

16 21442GT SHIM,.75 X.45 X.032 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

17 21443GT SHIM,.75 X.45 X.064 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

18 21279GT BUTTON, .800 O.D. X .281 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

19 29591GT MAST SECTION#2, AWPII-19 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19A 29595GT MAST SECTION,#2, AWPII 24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19B 29678GT MAST SECTION,#2, AWPII 30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19C 29684GT MAST SECTION,NO.2,AWPII 36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 5408GT NUT,LP NYLOCK,3/8-24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 29580GT

September 2023

301.1 Number 1 and 2 Mast Assemblies

300 Elevate Module

AWP 37



Part No. 29580GT

September 2023

301.1 Number 1 and 2 Mast Assemblies

300 Elevate Module

AWP38



Item Part No. Description Qty.

21 7267GT WASHER,SHIM,.375 X.625X.016 AL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 21437GT BOLT,ROLLER-SHORT STEM,.63 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 29580GT

September 2023

301.1 Number 1 and 2 Mast Assemblies

300 Elevate Module

AWP 39



Part No. 29580GT

September 2023

302.1 Number 3 and 4 Mast Assemblies

300 Elevate Module

AWP40



Item Part No. Description Qty.

1 29592GT MAST SECTION,#3, AWPII-19 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1A 29596GT MAST SECTION,#3, AWPII 24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1B 29679GT MAST SECTION,#3, AWPII 30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1C 29685GT MAST SECTION,#3, AWPII 36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 6505GT PLATE,SHAFT SUPPORT,ZINC PLTD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 6544GT AXLE, IDLER WHEEL .75 X 4.01
(1.9x10.2cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 7701GT SPACER, IDLER WHEEL "CONDUIT" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 6564GT WASHER, SHIM,.765 X 1.312 X .093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

6 6930GT IDLER WHEEL W/BEARING-LG
(97.6x1.9cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 6929GT IDLER WHEEL W/BEARING-MEDIUM
(97.6x1.6cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 10319GT SPACER, IDLER WHEEL "CONDUIT" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6611GT SCREW,HHS,3/8-24 X .5,ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

11 29593GT MAST SECTION,#4, AWPII-19 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11A 29597GT MAST SECTION,#4, AWPII-24
(shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11B 29680GT MAST SECTION,#4, AWPII-30
(shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11C 29686GT MAST SECTION,#4, AWPII-36
(shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 21279GT BUTTON, .800 O.D. X .281 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

13 21443GT SHIM,.75 X.45 X.064 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

14 21442GT SHIM,.75 X.45 X.032 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

15 21441GT SHIM,.75 X.45 X.016 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

16 21280GT BOLT-ROLLER,3/8-24 X 1.69-ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

17 28762GT ROLLER, NYLATRON, 1.525 O.D. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

17- 37501GT ROLLER KIT(OVERSIZE) QTY 1
(includes one each items 12-21)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

17- 35099GT ROLLER KIT (OVERSIZE)
(includes twenty each items 12-21)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

18 8519GT WASHER,SHIM,.5 X .875 X .033 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

19 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

20 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

Part No. 29580GT

September 2023

302.1 Number 3 and 4 Mast Assemblies

300 Elevate Module

AWP 41



Part No. 29580GT

September 2023

302.1 Number 3 and 4 Mast Assemblies

300 Elevate Module

AWP42



Item Part No. Description Qty.

21 6054GT NUT,HEX,3/8-24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

Part No. 29580GT

September 2023

302.1 Number 3 and 4 Mast Assemblies

300 Elevate Module

AWP 43



Part No. 29580GT

September 2023

303.1 Number 5 Mast and Carriage Assemblies

300 Elevate Module

AWP44



Item Part No. Description Qty.

1 6505GT PLATE,SHAFT SUPPORT,ZINC PLTD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 6544GT AXLE, IDLER WHEEL .75 X 4.01 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 14341GT SPACER, IDLER WHEEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 6564GT WASHER, SHIM,.765 X 1.312 X .093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 6928GT IDLER WHEEL W/BEARING-SM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 6611GT SCREW,HHS,3/8-24 X .5,ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 29676GT MAST SECTION,#5, AWPII 24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7A 29681GT MAST SECTION,#5, AWPII 30 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7B 29687GT MAST SECTION,#5, AWPII 36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 29594GT CARRIAGE ASSY,AWPII 19,24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8A 29682GT CARRIAGE ASSY,AWPII 30,36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 23022PGT TILT HOLD DOWN BAR, PAINTED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 21443GT SHIM,.75 X.45 X.064 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

12 12012GT NUT,LOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 21442GT SHIM,.75 X.45 X.032 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

14 8516GT SCREW, HCC, 3/8-16 X 1.50
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 21279GT BUTTON, .800 O.D. X .281 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

16 21441GT SHIM,.75 X.45 X.016 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

17 21280GT BOLT-ROLLER,3/8-24 X 1.69-ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

18 28762GT ROLLER, NYLATRON, 1.525 O.D. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

18- 37501GT ROLLER KIT(OVERSIZE) QTY 1
(includes one each items 11, 13, 15-22)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

18- 35099GT ROLLER KIT (OVERSIZE)
(includes twenty each items 11, 13, 15-22)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

19 8519GT WASHER,SHIM,.5 X .875 X .033 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

20 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

21 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

22 6054GT NUT,HEX,3/8-24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Part No. 29580GT

September 2023

303.1 Number 5 Mast and Carriage Assemblies

300 Elevate Module

AWP 45



Part No. 29580GT

September 2023

304.1 Lifting Chain Assemblies, AWP-19

300 Elevate Module

AWP46



Item Part No. Description Qty.

1 4828GT NUT,NYLOCK,3/8-16
(p/n 6022 replaced by p/n 4828)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

2 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

3 6610GT SCREW,FHS,3/8-16 X 2 GRD.8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

4 6534GT PIN,GROOVED- .200 X .75*
(replaced 6570)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

5 28777GT CHAIN TERM,UPPER,NO.1
(replaced 7139)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 29692GT CHAIN ASSY,NO.1,AWPII 19/24
(includes items 4,5 & 19)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6- 8153GT CHAIN, LARGE, (AL-444)-70.5"
(179cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 14740GT SCREW,FHS,1/4-20 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 14737GT CLEVIS BLOCK-4 SLOT STL.CASTG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 29693GT CHAIN ASSY, NO.2,AWPII 19/24
(includes items 4,5 & 19)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9- 21102GT CHAIN-LARGE(AL-444)-69.5"
(176.5cm) (2 each required)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6534GT PIN,GROOVED- .200 X .75* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 6538GT CHAIN TERM-UPR(1 SLOT MED)ZINC
(6.3 mm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 29694GT CHAIN ASSY, NO.3, AWPII 19/24
(includes items 10,11 & 17)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12- 8072GT CHAIN MEDIUM, (BL-423)-70.5"
(179cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 6873GT SCREW,FHM,10-32 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 6571GT FILLER STRIP,#4 COL.BOTTOM-5
(0.25 x 0.75 x 5 inches; 0.63 x 1.9 x 12.7 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 21019GT SCREW,PHIL,PHM,10-24 X.5,SEMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16 6509GT LOWER CHAIN TERM WELD. #3 WIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

18 29691GT LOWER CHAIN TERMINAL,MEDIUM
(single slot, 0.25 inch; 6.3 mm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 6506GT LOWER CHAIN TERM WELD.#4 NARRW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 LOWER CHAIN TERMINAL,LARGE
(Component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 29580GT

September 2023

304.1 Lifting Chain Assemblies, AWP-19

300 Elevate Module

AWP 47



Part No. 29580GT

September 2023

305.1 Lifting Chain Assemblies, AWP-24,30 and 36

300 Elevate Module

AWP48



Item Part No. Description Qty.

1 6534GT PIN,GROOVED- .200 X .75*
(replaced 6570)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

2 28777GT CHAIN TERM,UPPER,NO.1
(replaced 7139)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 29692GT CHAIN ASSY,NO.1,AWPII 19/24
(includes item 1,2 & 23)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3- 8153GT CHAIN, LARGE, (AL-444)-70.5"
(179 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3A 24171GT CHAIN ASSY,NO.1,AWPII 36
(includes item 1,2 & 23)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3A- 25829GT CHAIN-LARGE(AL-444)-103.5"
(179 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 6610GT SCREW,FHS,3/8-16 X 2 GRD.8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

5 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

6 4828GT NUT,NYLOCK,3/8-16
(p/n 6022 replaced by p/n 4828)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

7 14740GT SCREW,FHS,1/4-20 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 14737GT CLEVIS BLOCK-4 SLOT STL.CASTG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 29693GT CHAIN ASSY, NO.2,AWPII 19/24
(includes items 1,8 & 23)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9- 21102GT CHAIN-LARGE(AL-444)-69.5"
(176.5 cm) (2 each required)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9A 24168GT CHAIN ASSY,NO.2,AWPII 30
(includes items 1,8 & 23)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9A- 8152GT CHAIN, LARGE, (AL-444)-83.5"
(212 cm) (2 each required)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9B 24172GT CHAIN ASSY,NO.2,AWPII 36
(includes items 1,8 & 23)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9B- 25827GT CHAIN, LARGE, (AL-444),102.5"
(260 cm) (2 each required)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6534GT PIN,GROOVED- .200 X .75* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 6538GT CHAIN TERM-UPR(1 SLOT MED)ZINC
(0.25 inch) (6.3 mm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 29694GT CHAIN ASSY, NO.3, AWPII 19/24
(includes items 10,11 & 22)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12- 8072GT CHAIN MEDIUM, (BL-423)-70.5"
(70.5 inch) (179 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12A 24169GT CHAIN ASSY,NO.3,AWPII 30
(includes items 10,11 & 22)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12A- 25826GT CHAIN MEDIUM, (BL-423) 84.5"
(215 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12B 24173GT CHAIN ASSY,NO.3,AWPII 36
(includes items 10,11 & 22)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12B- 25825GT CHAIN, MEDIUM, (BL-423),103.5"
(263 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 6873GT SCREW,FHM,10-32 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

14 7108GT FILLER STRIP,(COL.#4 TOP)--3"
(0.25 x 1 x 3 inches) (0.63 x 2.5 x 7.6 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 7145GT CHAIN TERM-UPR(1 SLOT SM)-ZINC
(0.125 inch) (3.2 mm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 29580GT

September 2023

305.1 Lifting Chain Assemblies, AWP-24,30 and 36

300 Elevate Module

AWP 49



Part No. 29580GT

September 2023

305.1 Lifting Chain Assemblies, AWP-24,30 and 36

300 Elevate Module

AWP50



Item Part No. Description Qty.

16 29696GT CHAIN ASSY,NO.4,AWPII
(includes items 1,15 & 20)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16- 8073GT CHAIN, SMALL, (AL-422)-70.5"
(179 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16A 24170GT CHAIN ASSY,NO.4,AWPII 30
(includes items 1,15 & 20)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16A- 25824GT CHAIN, SMALL, (AL-422),84.5"
(215 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16B 24174GT CHAIN ASSY,NO.4,AWPII 36
(includes items 1,15 & 20)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16B- 25823GT CHAIN, SMALL, (AL-422),103.5"
(263 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 6571GT FILLER STRIP,#4 COL.BOTTOM-5
(0.25 x 0.75 x 5 inches) (0.63 x 1.9 x 12.7 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 6506GT LOWER CHAIN TERM WELD.#4 NARRW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

20 29695GT LOWER CHAIN TERMINAL,SMALL
(0.125 inch) (3.2 mm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 6509GT LOWER CHAIN TERM WELD. #3 WIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 29691GT LOWER CHAIN TERMINAL,MEDIUM
(0.25 inch) (6.3 mm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 LOWER CHAIN TERMINAL,LARGE
(Component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

24 21019GT SCREW,PHIL,PHM,10-24 X.5,SEMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 29580GT

September 2023

305.1 Lifting Chain Assemblies, AWP-24,30 and 36

300 Elevate Module

AWP 51



Part No. 29580GT

September 2023

306.1 Descent Sequencing Cables And Mast Cover Plate

300 Elevate Module

AWP52



Item Part No. Description Qty.

1 23903GT SCREW,FHS,1/4-20 X .5 BLACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 24600GT MAST COVER WELDMENT,AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 23891GT FLAP,MAST COVER-4 SECT.MAST
AWP-19 (shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3A 23888GT FLAP,MAST COVER-5 SECT.MAST
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 21019GT SCREW,PHIL,PHM,10-24 X.5,SEMS
AWP-19

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15

4A 21019GT SCREW,PHIL,PHM,10-24 X.5,SEMS
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18

5 23578PGT BRACKET-SEQ.CABLE, UPPER-BLUE
AWP-19 (shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

5A 23578PGT BRACKET-SEQ.CABLE, UPPER-BLUE
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 6091GT NUT, NYLOCK, 1/4-20
AWP-19 (shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

6A 6091GT NUT, NYLOCK, 1/4-20
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 25396GT CABLE ASSY,DESCENT SEQUENCE
AWP-19 (Includes items 6,8-10) (shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

7A 25396GT CABLE ASSY,DESCENT SEQUENCE
AWP-24, 30 and 36 (Includes items 6,8-10)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

8 25395GT SCREW,HHC CABLE RETAINER
AWP-19

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

8A 25395GT SCREW,HHC CABLE RETAINER
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 6886GT WASHER,LOCK,.313
AWP-19

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

9A 6886GT WASHER,LOCK,.313
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 6037GT NUT,HEX,5/16-18,GR5
AWP-19

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

10A 6037GT NUT,HEX,5/16-18,GR5
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 23600PGT BRACKET-SEQ.CABLE, LOWER-BLUE
AWP-19 (shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11A 23600PGT BRACKET-SEQ.CABLE, LOWER-BLUE
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

12 6584GT SCREW,SHS,10-24 X .625
AWP-19

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

12A 6584GT SCREW,SHS,10-24 X .625
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13 6638GT WASHER, FLAT, USS, 1/4"Y
AWP-19

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

13A 6638GT WASHER, FLAT, USS, 1/4"Y
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 21348GT PULLEY-SEQUENCING-NYLATRON
AWP-19 (shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

14A 21348GT PULLEY-SEQUENCING-NYLATRON
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 25625GT NUT,HEX,10-24
AWP-19

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

15A 25625GT NUT,HEX,10-24
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 29580GT

September 2023

306.1 Descent Sequencing Cables And Mast Cover Plate

300 Elevate Module

AWP 53



Part No. 29580GT

September 2023

306.1 Descent Sequencing Cables And Mast Cover Plate

300 Elevate Module

AWP54



Item Part No. Description Qty.

16 6607GT WASHER,LOCK,#10 PLTD
AWP-19

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

16A 6607GT WASHER,LOCK,#10 PLTD
AWP-24, 30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 29580GT

September 2023

306.1 Descent Sequencing Cables And Mast Cover Plate

300 Elevate Module

AWP 55



Part No. 29580GT

September 2023

307.1 Loading Bumper Assembly, AWP-19 and 24

300 Elevate Module

AWP56



Item Part No. Description Qty.

1 6277GT PIN,LOCK,SHORT W/PULL RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 8915GT SCREW,HHC,1/4-20 X 1.25
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 23644GT PLATE-PIVOT STOP BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 23645GT BLOCK-PIVOT STOP BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

7 6052GT WASHER,SHIM,.5 X .875 X .063 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 11978GT WASHER,FLAT,NYLON.515X.88X.093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 24697GT PIVOT RETAINER HOOK ** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 11335GT SCREW,SHS,3/8-16 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 21279GT BUTTON, .800 O.D. X .281 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 21441GT SHIM,.75 X.45 X.016 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13 21442GT SHIM,.75 X.45 X.032 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 21443GT SHIM,.75 X.45 X.064 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 21280GT BOLT-ROLLER,3/8-24 X 1.69-ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16 28762GT ROLLER, NYLATRON, 1.525 O.D. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16- 37501GT ROLLER KIT(OVERSIZE) QTY 1
(includes one each items 6, 11-18, 20)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

17 8519GT WASHER,SHIM,.5 X .875 X .033 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

19 6180GT COUPLING,ROD,3/8-24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 6054GT NUT,HEX,3/8-24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

21 8516GT SCREW, HCC, 3/8-16 X 1.50
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 23391GT BRACKET,WLD, PIVOT SLIDER,AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 29017GT PIVOT WELD W/RUBBR,AWPII 19/24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24- 27769GT BUMPER, AWPII TILTBACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24- 6271GT RIVET,STL,STL.MAN,P,.25 X .25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

307.1 Loading Bumper Assembly, AWP-19 and 24

300 Elevate Module

AWP 57



Part No. 29580GT

September 2023

308.1 Number 1 Mast Attached Parts, AWP-19 and 24

300 Elevate Module

AWP58



Item Part No. Description Qty.

1 22547GT PIN,ROLL,.188 X 1.25** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 21253GT CLIP, HAIR PIN, .125 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 57788GT WHEEL,POLY,6X2, 3/4**
(p/n 6566 replaced by p/n 57788)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 6564GT WASHER, SHIM,.765 X 1.312 X .093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 27597GT BRACKET,UPPER MOTOR MTG,19/24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 Ref. Number 1 Mast
(refer to figure 301.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 27609GT OUTRIGGER STORAGE WELD-STD.AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

10 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

11 27596GT BRACKET,LOWER MOTOR MTG,19/24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 6587GT HANDLE GRIP, RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 23698GT BATTERY BOX HANGER WELD. 19/24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 8178GT SCREW,HHC,3/8-16 X 2.5
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16 COUNTERWEIGHT-AWP,PAINTED19/24 (27587P)
Component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

308.1 Number 1 Mast Attached Parts, AWP-19 and 24

300 Elevate Module

AWP 59



Part No. 29580GT

September 2023

309.1 Number 1 Mast Attached Parts, AWP-30 and 36

300 Elevate Module

AWP60



Item Part No. Description Qty.

1 8516GT SCREW, HCC, 3/8-16 X 1.50
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

2 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

3 29014GT UPPER MTR.MT BRKT.WELD,30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 Ref. Number 1 Mast
(refer to figure 301.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 6326GT SCREW,HHC,3/8-16 X 3
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

7 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

8 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

9 8525GT STAB.RET.PIN ASSY,DPL / AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6271GT RIVET,STL,STL.MAN,P,.25 X .25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 33938GT BATT.PACK HANGER ASSY-AWP 2/3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 29015GT LOWER MTR.MT BRKT.WELD,30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 27609GT OUTRIGGER STORAGE WELD-STD.AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

309.1 Number 1 Mast Attached Parts, AWP-30 and 36

300 Elevate Module

AWP 61



Part No. 29580GT

September 2023

310.1 Tilt-back Frame Installation, AWP-30 and AWP-36

300 Elevate Module

AWP62



Item Part No. Description Qty.

1 8516GT SCREW, HCC, 3/8-16 X 1.50
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

2 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

3 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

4 17525GT CASTER-PL,SWVL.LOC,W/SB-5 X 2
(12.7 x 5 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 29019GT TILTBACK FRAME W/DECALS 30/36
(decals are listed in 102.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 27412GT PIVOT STOP BRACKET,AWP2 30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 11335GT SCREW,SHS,3/8-16 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

8 6052GT WASHER,SHIM,.5 X .875 X .063 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 11978GT WASHER,FLAT,NYLON.515X.88X.093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 24697GT PIVOT RETAINER HOOK **
(p/n 24697P replaced by p/n 24697)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

12 8519GT WASHER,SHIM,.5 X .875 X .033 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

13 28762GT ROLLER, NYLATRON, 1.525 O.D. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

14 21437GT BOLT,ROLLER-SHORT STEM,.63 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

15 21442GT SHIM,.75 X.45 X.032 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

16 21443GT SHIM,.75 X.45 X.064 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

17 21279GT BUTTON, .800 O.D. X .281 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

18 6277GT PIN,LOCK,SHORT W/PULL RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 6180GT COUPLING,ROD,3/8-24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 29018GT PIVOT WELD W/RUBR,AWP2 30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20- 27769GT BUMPER, AWPII TILTBACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20- 6271GT RIVET,STL,STL.MAN,P,.25 X .25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 5408GT NUT,LP NYLOCK,3/8-24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

22 8178GT SCREW,HHC,3/8-16 X 2.5
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 6034GT NUT,HEX,JAM,1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 24085GT SPRING PLUNGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 14033GT SCREW, HHC, 3/8-16 X 2.75
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 29782GT DECAL PLATE W/DECAL,TILTBACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

310.1 Tilt-back Frame Installation, AWP-30 and AWP-36

300 Elevate Module

AWP 63



Part No. 29580GT

September 2023

310.1 Tilt-back Frame Installation, AWP-30 and AWP-36

300 Elevate Module

AWP64



Item Part No. Description Qty.

27 6884GT SCREW,HHC,1/4-20 X 2.5
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 Ref. Shock Absorber Assembly
(refer to 311.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 6732GT SCREW,HHC,1/2-13 X 3.25
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31 6095GT WASHER,FLAT,USS,1/2",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

32 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33 25085GT SPRING HOUSING,AWP TILT-BACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 25086GT SPRING PLUNGER,AWP TILT-BACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35 25084GT SPRING,AWP TILT-BACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36 11944GT BUMPER,1.25",AWP/GLL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

37 8920GT RIVET,ALUM,ALUM,P,.156 X .375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 29580GT

September 2023

310.1 Tilt-back Frame Installation, AWP-30 and AWP-36

300 Elevate Module

AWP 65



Part No. 29580GT

September 2023

311.1 Tilt-Back Shock Absorber Assembly, AWP-30 and AWP-36

300 Elevate Module

AWP66



Item Part No. Description Qty.

25970GT TILTBACK SHOCK ASSY,AWP30
(includes items 1-13) (and decal plate with decal)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

25971GT TILTBACK SHOCK ASSY,AWP36
(includes items 1-13) (and decal plate with decal)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 27971GT WELDMENT, GAS SPRING HOUSING
AWP-30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 24444GT GAS STRUT MOUNT BLOCK,UPPER
AWP-30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 8178GT SCREW,HHC,3/8-16 X 2.5
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 25368GT NUT,NYLOCK,M8X1.25
(p/n 24695 replaced by p/n 25368)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 23976GT GAS SPRING TILT BACK
AWP-30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 27923GT TUBE,GAS SPRING,LOWER, PLATED
AWP-30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 24435PGT SPRING,TILTBACK,PAINTED
AWP-36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 24647GT GROMMET,RUBBER .38 X .13 X .63 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 24445GT GAS STRUT MOUNT BLOCK,LOWER
AWP-30 and 36

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 6732GT SCREW,HHC,1/2-13 X 3.25
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 6095GT WASHER,FLAT,USS,1/2",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
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Item Part No. Description Qty.

1 27483PGT PLATE,MOTOR MOUNT,PAINTED,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 12011GT SCREW,BHHS,1/4-20 X .5,Y/ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

4 Ref. Ground Controls
(refer to 404.1 and 405.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

5 8018GT CLIP, GIBSON GRIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 11314GT RIVET,MAGNALOK,.192 #4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 43956GT WIRE CABLE, 14/GA/3 CON. TPE JKT*
(54cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21

8 6595GT PLUG,ELECTRICAL,DOMESTIC
(AC) (110V)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8A 144161GT PLUG,POWER,UK,16AMP,3PIN
(AC) (110V)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8B 1280665GT PLUG, TYPE F, 230V, 50HZ, 16A, IP44
(AC) (2 pin)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 58091GT COVER,MOTOR W/DECALS, AWP 2*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 27672GT STIFFENER, MOT0R COVER, AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 21019GT SCREW,PHIL,PHM,10-24 X.5,SEMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

12 Ref. DC Hydraulic Power Unit Assembly
(refer to 402.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

13 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 12340GT ELBOW,070220-4-6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 29701GT HYDRAULIC HOSE ASSY,AWPII19,24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16A 25660GT HOSE ASSY,AWP30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 13921GT ELBOW, 07022-4-4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

18 29388GT VALVE,FLOW CONTROL A8-2401-00 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 20630GT ELBOW,070202-4-4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 CYLINDER,HYD,AWP2 19/24
(component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20- 18745GT SEAL KIT,AWP,IWP HYD.CYLINDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20A CYLINDER,HYD.,AWP30
(component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20B CYLINDER,HYD.,AWP36
(component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20B- SEAL KIT,24056 & 23968 CYLINDR
(component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 32399GT PIN,CLEVIS,1 X 3 LG. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
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Item Part No. Description Qty.

22 13775GT WASHER,FLAT,1.063 X 2 X .134 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 5361GT PIN,COTTER,.125 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 7057GT CONN. SQZ,1/2NPT .39-.56 MED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 Ref. AC Hydraulic Power Unit Assembly
(refer to 403.1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 7339GT SCREW,HHC,1/4-20 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
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Item Part No. Description Qty.

POWER UNIT,DC
(component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 15942GT MOTOR KIT-STONE 12V DC REPLA**
(includes item 2)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1- 25664GT BRUSH KIT,15942/29416 MOTOR*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 23618GT COUPLER,MTR.,DU-1007 (13998)** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 72321GT RELIEF VALVE KIT**
(p/n 8718 replaced by p/n 72321)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 72321GT RELIEF VALVE KIT**
(p/n 8726 replaced by p/n 72321)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 72321GT RELIEF VALVE KIT**
(p/n 8725 replaced by p/n 72321)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 14219GT CHECK CAP & SEAL RING--STONE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 8747GT SPRING & BALL (CHECK) STONE,DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 52943GT NUT, SOLENOID VALVE COIL
(p/n 19792 replaced by p/n 52943)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 25611GT COIL,12VDC,25048 N.O.VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 33754GT VALVE,CART(ONLY)(33535 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 25612GT END HEAD MANIFOLD,23400 PWR.UN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 8693GT O-RING,RESERVIOR,DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 25613GT O-RING,17560/25674 PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 17560GT PUMP KIT-DB1005,06
(includes mounting fasteners; order 17993 shaft seal separately)

. . . . . . . . . . . . . . . . . . . . . . . . . 1

15 25614GT COVER ASSY,SUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 25670GT SCREW,HHC,12-24 X.31" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

17 RESERVOIR,3 QUART,23400 PWR UN
(component no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 6974GT PLUG,PIPE,STL,SQ HEAD,3/8*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 22961GT GAUGE,OIL SIGHT,19119 MTR. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 6651GT ELBOW,STREET,GALV.,3/8 NPT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 6950GT BREATHER CAP, ALUMINUM PRODUCT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 8723GT FILTER, PICK-UP, 149 MICRON** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 7135GT SOLENOID MTG. BRKT. SIDE COVER
(includes 2 each item 26)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 10554GT COVER, EMERG. LOWER HANDLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 6947GT LEVER, MANUAL RELEASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 6948GT SCREW,HHW,8-32 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
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Item Part No. Description Qty.

27 6977GT SOLENOID, STONE, DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

28 29752GT SCREW,HHC,10-24 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 15513GT NUT,HEX,10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 12439GT VALVE,RELEASE CARTRIDGE,STONE
(please verify power unit before ordering)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31 7134GT SOLENOID MTG. BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32 Ref. Screw - FHM, 3/8-16 x 0.75 inch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

33 29788GT BRACKET,DC POWER UNIT MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 7132GT PUMP MOTOR SOLENOID . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35 8748GT STRAP, MOTOR TERMINAL
(7.5 inches) (19cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
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Item Part No. Description Qty.

A- 124806GT POW.UNIT,AC,.5GPM,SERV
(replaced 32341 which replaced 27472. 124806 is backwards compatible with 32341 but
not 27472) (32341 replaced 27472 at SN 3894-7331)

. . 1

1 72321GT RELIEF VALVE KIT**
(p/n 8718 replaced by p/n 72321)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 72321GT RELIEF VALVE KIT**
(p/n 8726 replaced by p/n 72321)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 72321GT RELIEF VALVE KIT**
(p/n 8725 replaced by p/n 72321)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 25611GT COIL,12VDC,25048 N.O.VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 52943GT NUT, SOLENOID VALVE COIL
(p/n 19792 replaced by p/n 52943)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 33754GT VALVE,CART(ONLY)(33535
(includes item 5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 14219GT CHECK CAP & SEAL RING--STONE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 8747GT SPRING & BALL (CHECK) STONE,DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 22959GT COUPLER,19119 POWER UNIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 8693GT O-RING,RESERVIOR,DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 25613GT O-RING,17560/25674 PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 25674GT PUMP ASSY,PZ-0.8
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 25614GT COVER ASSY,SUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 25670GT SCREW,HHC,12-24 X.31" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 RESERVOIR,23375/27472 PWR.UNIT (25675)
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 6974GT PLUG,PIPE,STL,SQ HEAD,3/8*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 22961GT GAUGE,OIL SIGHT,19119 MTR. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 6651GT ELBOW,STREET,GALV.,3/8 NPT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 6950GT BREATHER CAP, ALUMINUM PRODUCT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 8723GT FILTER, PICK-UP, 149 MICRON** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 7135GT SOLENOID MTG. BRKT. SIDE COVER
(includes 2 each item 25)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 10554GT COVER, EMERG. LOWER HANDLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 6947GT LEVER, MANUAL RELEASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 6977GT SOLENOID, STONE, DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 6948GT SCREW,HHW,8-32 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

26 29752GT SCREW,HHC,10-24 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27 15513GT NUT,HEX,10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

403.1 AC Power Unit

400 Hydraulic Power Group

AWP 77



Part No. 29580GT

September 2023

403.1 AC Power Unit

400 Hydraulic Power Group

AWP78



Item Part No. Description Qty.

28 12439GT VALVE,RELEASE CARTRIDGE,STONE
(please verify power unit before ordering)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 7134GT SOLENOID MTG. BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 END HEAD MANIFOLD,23400 PWR.UN
(obsolete, for 23400 which is also obsolete, no replacement available)

. . . . . . . . . . . . . . . . . . . . 1

31 25669GT ADAPTER,MOTOR/ENDHEAD,23375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32 CAPACITOR COVER,22963(EMERSON)
no longer available, (contact customer service)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33 25665GT CAPACITOR,430-516MFD(EMERSON)
(AC) (110V) (60Hz)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 MOTOR,115/230V,60/60HZ (27472)
(obsolete) (includes items 32 and 33)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

403.1 AC Power Unit

400 Hydraulic Power Group

AWP 79



Part No. 29580GT

September 2023

404.1 Ground Controls - DC

400 Hydraulic Power Group

AWP80



Item Part No. Description Qty.

1 Ref. Base, N.C. Contact
(refer to item 5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 Ref. Base, Push Button, N.O. Contact
(refer to item 4)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 124642GT KIT,KEYSWITCH, A/IWP/DPL,2PKS
(this is an update kit which contains the components listed below; the original key switch is
no longer available.  If this kit has already been installed on unit, components may be
ordered individually)

1

4- 58462GT KEYSWITCH,2POS.MNTND W/BASE** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4- 66816GT CONTACT,N.O.*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4- 21982GT KEY,SINGLE*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4- 37947GT KEYS,10 PACK*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5 124641GT KIT,ESTOP, A/IWP/DPL
(this is an update kit which contains the components listed below; the original E-Stop is no
longer available.  If this kit has already been installed on unit, components may be ordered
individually)

1

5- 66821GT BASE,WITHOUT CONTACTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5- 66812GT BUTTON,PUSH,RED MUSHROOM HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5- 66818GT CONTACT,NC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

6 27399GT LED W/RES 12VDC GREEN 16"LEAD
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 7056GT CONN, SQZ, 1/2NPT, 0.38-0.50,SM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 6935GT CONN, SQZ, 1/2NPT, LOCKNUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 43956GT WIRE CABLE, 14/GA/3 CON. TPE JKT*
(54 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21

10 6595GT PLUG,ELECTRICAL,DOMESTIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 144161GT PLUG,POWER,UK,16AMP,3PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 1280665GT PLUG, TYPE F, 230V, 50HZ, 16A, IP44 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 8537GT SCREW,FILLISTER HM,10-32 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 6607GT WASHER,LOCK,#10 PLTD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 27777GT TERMINAL STRIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 7057GT CONN. SQZ,1/2NPT .39-.56 MED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 29729GT POWER CABLE,GRD TO BASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 29728GT POWER CABLE,GRD TO PLAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 6562GT WIRE CABLE,16/4 SJO,BULK
(61 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

18 28850GT PLATE,FUSE ANTI-ROTATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

404.1 Ground Controls - DC

400 Hydraulic Power Group

AWP 81



Part No. 29580GT

September 2023

404.1 Ground Controls - DC

400 Hydraulic Power Group

AWP82



Item Part No. Description Qty.

19 28862GT FUSE,5 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 20733GT FUSE HOLDER,PANEL MOUNTED
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 29783GT GROUND CNTRL.BOX W/DECALS,DC
(includes component mounting plate)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

404.1 Ground Controls - DC

400 Hydraulic Power Group

AWP 83



Part No. 29580GT

September 2023

405.1 Ground Controls - AC

400 Hydraulic Power Group

AWP84



Item Part No. Description Qty.

1 124642GT KIT,KEYSWITCH, A/IWP/DPL,2PKS
(this is an update kit which contains the components listed below; the original key switch is
no longer available.  If this kit has already been installed on unit, components may be
ordered individually)

1

1- 58462GT KEYSWITCH,2POS.MNTND W/BASE** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1- 66816GT CONTACT,N.O.*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1- 21982GT KEY,SINGLE*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1- 37947GT KEYS,10 PACK*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 45546GT SCREW,RHM,6-32 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 11805GT WASHER,FLAT,MS,#6,Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 12344GT NUT,NYLOCK,6-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 124641GT KIT,ESTOP, A/IWP/DPL
(this is an update kit which contains the components listed below; the original E-Stop is no
longer available.  If this kit has already been installed on unit, components may be ordered
individually)

1

5- 66812GT BUTTON,PUSH,RED MUSHROOM HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5- 66818GT CONTACT,NC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5- 66821GT BASE,WITHOUT CONTACTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

6 27399GT LED W/RES 12VDC GREEN 16"LEAD
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 7056GT CONN, SQZ, 1/2NPT, 0.38-0.50,SM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 6935GT CONN, SQZ, 1/2NPT, LOCKNUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

9 43956GT WIRE CABLE, 14/GA/3 CON. TPE JKT*
(54 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21

10 6595GT PLUG,ELECTRICAL,DOMESTIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10A 144161GT PLUG,POWER,UK,16AMP,3PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10B 1280665GT PLUG, TYPE F, 230V, 50HZ, 16A, IP44 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 23923GT CONN. SQZ,1/2NPT .5-.625,90DEG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 27262GT HEATSINK ASSY W/DIODES (23442)
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 6599GT WIRE CABLE,14/3 SO,BULK
(61 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

14 1272131GT KIT, TIME DELAY RELAY 27397 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 11097GT SCREW,PHM,10-32X1,SF.TAP.SLOT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 8537GT SCREW,FILLISTER HM,10-32 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 6607GT WASHER,LOCK,#10 PLTD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 27777GT TERMINAL STRIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

405.1 Ground Controls - AC

400 Hydraulic Power Group

AWP 85



Part No. 29580GT

September 2023

405.1 Ground Controls - AC

400 Hydraulic Power Group

AWP86



Item Part No. Description Qty.

19 29730GT TRANSFORMER,(27396),AWPII . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 21018GT SCREW,PHIL,PHM,10-24 X.38,SEMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

21 7057GT CONN. SQZ,1/2NPT .39-.56 MED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 29729GT POWER CABLE,GRD TO BASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 29728GT POWER CABLE,GRD TO PLAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 6918GT WIRE CABLE,16/3 SJO,BULK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32

25 28850GT PLATE,FUSE ANTI-ROTATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 20733GT FUSE HOLDER,PANEL MOUNTED
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

27 27488GT FUSE,1 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28 28862GT FUSE,5 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 23082GT FUSE,15 AMP,TIME DELAY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 29784GT GROUND CNTRL.BOX W/DECALS,AC
(includes component mounting plate)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31 6563GT WASHER,SHIM,.75 X 1.125 X.030 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

32 Ref. Base, 1 N.C. Contact
(refer to item 5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33 27398GT CONTACTOR, 25 AMP, 12 VOLT DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 Ref. Base, Push Button, N.O. Contact
(refer to item 1)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

405.1 Ground Controls - AC

400 Hydraulic Power Group

AWP 87



Part No. 29580GT

September 2023

406.1 Control Cable Assembly, AWP-19

400 Hydraulic Power Group

AWP88



Item Part No. Description Qty.

1 23630GT RING,RETAINER,EXT,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

2 7268GT WASHER,SHIM,.375 X.625X.033 ST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

3 23394GT PULLEY,ELEC.CNTRL.CABLE,AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

4 23670GT SPACER, SHEAVE, NYLON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

5 23579GT SHEAVE BRACKET WELDMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

6 31564GT POWER CORD,IWP19,GROUND/PLAT. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 29573GT POWER CABLE,MAST/BASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

9 23620PGT BRACKET-CABLE ATTACH., PAINTED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

10 SPACER, SLEEVE, .25 X.44 X.058
no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

11 23788GT BUSHING,STRAIN RELIEF, 53/64" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 23787-SGT BRACKET,CONTROL CABLE TENSION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 23396GT SPRING,CONTROL CABLE, AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 24133GT BRACKET,SPRING TERMINATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 6145GT SCREW,HHC,1/4-20 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 8149GT SPACER,NYLON .257 X .5 X .75" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 29580GT

September 2023

406.1 Control Cable Assembly, AWP-19

400 Hydraulic Power Group

AWP 89



Part No. 29580GT

September 2023

407.1 Control Cable Assembly, AWP-24

400 Hydraulic Power Group

AWP90



Item Part No. Description Qty.

1 23630GT RING,RETAINER,EXT,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

2 7268GT WASHER,SHIM,.375 X.625X.033 ST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

3 23394GT PULLEY,ELEC.CNTRL.CABLE,AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

4 23670GT SPACER, SHEAVE, NYLON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

5 23579GT SHEAVE BRACKET WELDMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

6 29574GT POWER CABLE,MAST/PLAT
(p/n 29585 replaced by p/n 31564)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 29573GT POWER CABLE,MAST/BASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 SPACER, SLEEVE, .25 X.44 X.058
no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

9 23620PGT BRACKET-CABLE ATTACH., PAINTED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

10 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

11 6632GT OUTLET BOX,OVAL,(LL19) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 6633GT OUTLET BOX CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 8785GT GRD.CONN.,1/2",INSULATED
(includes fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 12560GT COIL CORD,16/6,24"COIL
(17 inches) (43.1 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 23396GT SPRING,CONTROL CABLE, AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 10597GT SCREW,HHC,1/2-13 X 1.25 GR5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 27483PGT PLATE,MOTOR MOUNT,PAINTED,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 23787-SGT BRACKET,CONTROL CABLE TENSION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 23788GT BUSHING,STRAIN RELIEF, 53/64" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

407.1 Control Cable Assembly, AWP-24

400 Hydraulic Power Group

AWP 91



Part No. 29580GT

September 2023

408.1 Control Cable Assembly, AWP-30 and 36

400 Hydraulic Power Group

AWP92



Item Part No. Description Qty.

1 23630GT RING,RETAINER,EXT,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

2 7268GT WASHER,SHIM,.375 X.625X.033 ST . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

3 23394GT PULLEY,ELEC.CNTRL.CABLE,AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

4 23670GT SPACER, SHEAVE, NYLON . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

5 23579GT SHEAVE BRACKET WELDMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

6 31564GT POWER CORD,IWP19,GROUND/PLAT.
AWP-30 (p/n 29582 replaced by p/n 31564)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6A 29583GT POWER CABLE,MAST/PLAT AWPII 36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 29584GT POWER CABLE,MAST/BASE AWP30/36 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6632GT OUTLET BOX,OVAL,(LL19) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 6633GT OUTLET BOX CAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 8785GT GRD.CONN.,1/2",INSULATED
(includes fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 27677GT COIL CORD,30 FT.,AWP2
AWP-30, 16 gauge (130 mm²), 3 conductor SO, 18.5 inches (47 cm)

. . . . . . . . . . . . . . . . . . . . . 1

11A 12560GT COIL CORD,16/6,24"COIL
AWP-36, 16 gauge (130 mm²), 3 conductor SO, 21.5 inches (54.6 cm)

. . . . . . . . . . . . . . . . . . . . 1

12 23396GT SPRING,CONTROL CABLE, AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 10597GT SCREW,HHC,1/2-13 X 1.25 GR5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 27483PGT PLATE,MOTOR MOUNT,PAINTED,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 23787-SGT BRACKET,CONTROL CABLE TENSION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 23788GT BUSHING,STRAIN RELIEF, 53/64" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 29580GT

September 2023

408.1 Control Cable Assembly, AWP-30 and 36

400 Hydraulic Power Group

AWP 93



Part No. 29580GT

September 2023

409.1 Battery Pack Assembly

400 Hydraulic Power Group

AWP94



Item Part No. Description Qty.

23513GT BATT. PACK, ASSY,AWP 110/60HZ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

24202GT BATT.PACK,AWP,NO BATT. 110/60 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

25376GT BATT. PAK, ASSY, AWP,110/50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

25380GT BATT.PAK-AWP,W/O BATT.110/50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

25377GT BATT. PAK, ASSY AWP,110/50 UK
(United Kingdom)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BATT.PAK-AWP,W/O BATT.110/50UK (25381)
UK. Component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

25378GT BATT. PAK ASSY,AWP,220/50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

BATT.PAK-AWP,W/O BATT.220/50
No longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

25379GT BATT. PAK, ASSY, AWP, 230/60 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

25383GT BATT.PAK-AWP,W/O BATT.230/60 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 80889GT KIT,CHARGER,AWP/IWP***
(to SN AWP04-27869) (Signet) (cord must be ordered separately; see item 22 below)

. . . . . 1

1A CHARGER, 100-115/50-PL,PLC,AWP
(Lester model no. 6675) no longer available from supplier

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1B 16794GT CHARGER-230/60, PLC STYLE
(Lester model no. 6670)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1C 6851GT CHARGER, 200-230/50-PLI,AWP
(Lester model no. 6680)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 33274GT CABLE ASSY,BATTERY BOX LID . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2- 2238GT CABLE OVAL SLEEVE, 1/16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 6888GT SCREW,HHC,1/4-20 X 1
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

5 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

6 24873GT BATTERY BOX,DRILLED,AWP
(includes items 2-5 and 15-17)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 29112GT DECAL PLATE,BATTERY BOX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 18189GT BOOT,BATTERY TERMINAL,RED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 57162GT BATTERY TERMINAL PROTECTORS
(p/n 8595 re[;aced by p/n 57162)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 57159GT BATTERY,12V GRP 27,105 AH, DRY
(p/n 23852 re[;aced by p/n 57159)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 23624PGT HANDLE WELDMENT,RH,PAINTED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 6090GT SCREW, HHC, 1/4-20 X .75
(GR5)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

14 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

Part No. 29580GT

September 2023

409.1 Battery Pack Assembly

400 Hydraulic Power Group

AWP 95



Part No. 29580GT

September 2023

409.1 Battery Pack Assembly

400 Hydraulic Power Group

AWP96



Item Part No. Description Qty.

15 24165GT PLATE,HINGE BACK-UP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 23519PGT HINGE-PAINTED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 11314GT RIVET,MAGNALOK,.192 #4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

18 23633PGT HANDLE WELDMENT,LH,PAINTED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 6145GT SCREW,HHC,1/4-20 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 38212GT CABLE ASSY,BAT PACK/CLAMP POST
(includes 2 each item 9)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 25180GT CABLE ASSY,ANDRSN,30" AWP19/24
(DC Hydraulic Power Unit)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21A 25181GT CABLE ASSY,ANDRSN,48" AWP30/36
(DC Hydraulic Power Unit)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22A 55021GT POWER CORD,US 110, 8"
US models    (for 80889) (length: 8 inches)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

22B 71706GT POWER CORD, UK 110, 115"
UK 110V          (for 80889) (length: 115 inches)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

22C 55018GT POWER CORD,UK-HIGH VOLTAGE, 8"
UK/AUS 220V (for 80889) (length: 8 inches)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

22D 55019GT POWER CORD,NOVON, 8"
EURO 220V     (for 80889) (length: 8 inches)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 29580GT

September 2023

409.1 Battery Pack Assembly

400 Hydraulic Power Group

AWP 97



Part No. 29580GT

September 2023

410.1 Battery Charger

400 Hydraulic Power Group

AWP98



Item Part No. Description Qty.

80889GT KIT,CHARGER,AWP/IWP***
(to SN AWP04-27869) (Signet) (cord must be ordered separately; see item 10 below)

. . . . . 1

CHARGER, 100-115/50-PL,PLC,AWP
(Lester model no. 6675) no longer available from supplier

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

16794GT CHARGER-230/60, PLC STYLE
(Lester model no. 6670)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

6851GT CHARGER, 200-230/50-PLI,AWP
(Lester model no. 6680)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 20733GT FUSE HOLDER,PANEL MOUNTED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 45844GT FUSE,15 AMP,TYPE 3AG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 14809GT AMMETER-(6685,6675 CHARGER)** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 16369GT CORDSET,AC-6671 CHARG.,MD#6685 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4A 17743GT CORDSET-AC (6688 CHARGER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4B 17742GT CORDSET-AC (16794 CHARGER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4C 17741GT CORDSET-AC (6851 CHARGER) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4D- 144161GT PLUG,POWER,UK,16AMP,3PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4D- 1280665GT PLUG, TYPE F, 230V, 50HZ, 16A, IP44 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 8992GT KNOB,TIMER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 16364GT BUSHING-6671 CHARG.,MOD# 6685 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 8991GT TIMER,12HR,CHARGER MOD.#2002**
(shown)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7A 17740GT TIMER-12 HR,230/60(16794 CHGR) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7B 9500GT TIMER,12HR,CHARGER MOD.#8563 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 14450GT HEATSINK--MODEL #06685 CHARGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 8924GT CAPACITOR,2.0MFD,660 VAC 3820
(AC)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10A 55021GT POWER CORD,US 110, 8"
US models    (for 80889)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

10B 71706GT POWER CORD, UK 110, 115"
UK 110V          (for 80889)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

10C 55018GT POWER CORD,UK-HIGH VOLTAGE, 8"
UK/AUS 220V (for 80889)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

10D 55019GT POWER CORD,NOVON, 8"
EURO 220V     (for 80889)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 29580GT

September 2023

410.1 Battery Charger

400 Hydraulic Power Group

AWP 99



Part No. 29580GT

September 2023

501.1 Aluminum Platform Assembly

500 Platform Module

AWP100



Item Part No. Description Qty.

29575GT PLAT. ASSY,STD,AWP2
(includes items 1-6,9-11, 13-15) (with Decals)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

29576GT PLAT. ASSY,NRW,AWP2
(includes items 1-6,9-11, 13-15) (with Decals)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

29577GT PLAT. ASSY,STD,EURO,AWP2
(includes items 1-6,9-11, 13-15) (with Decals)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

29578GT PLAT. ASSY,NRW,EURO,AWP2
(includes items 1-6,9-11, 13-15) (with Decals)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

26769GT OPTION, LANYARD KIT, AWP
includes installation instructions

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 23370GT RAILING WELDMENT,AWP I & II
(includes sliding midrail assembly)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1B 31577GT WELDMENT,NARROW WIDTH RAILING
(includes sliding midrail assembly); replaced 28139

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1C 29148GT RAIL WELD,STD,AWP EURO
(includes sliding midrail assembly)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1D 29149GT RAILING WELD,NRRW,AWP EURO
(includes sliding midrail assembly)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1E 139450GT SLIDING MIDRAIL KIT, NO PAINT
(includes sliding midrail assembly)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 12443GT MIDRAIL GUIDE ( HOOK ) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 6888GT SCREW,HHC,1/4-20 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

6 53819GT TUBE,SLIDING MIDRAIL,20.69 IN
(p/n 12446 replaced by p/n 53819)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 6550GT U-BOLT,3/8 X 1 YZ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

9 24537GT TAPE,NON-SKID,DIE CUT,6"X 2'
(15.2x61cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 6637GT SCREW,HHC,1/4-20 X 1.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

11 27624GT TOEBOARD FORMING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11A 27625GT TOEBOARD FORMING,NRRW,AWP2%% . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 6271GT RIVET,STL,STL.MAN,P,.25 X .25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 6653GT CLAMP, 1.88, #30 X 1/4, RUB CUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 6600GT INSTRUCT.TUBE W/CAPS-1.75 X 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15- 31822GT CAP,INSTRUCTION TUBE (RED)
(p/n 27213 replaced by p/n 31822)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15- 27871GT MANUAL,OP.INST.,AWP
(from SN 3892-100 to 3893-3886)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15- 31257GT MANUAL,OP,AWP II**
(from SN 3893-3887 to 3894-8025)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 29580GT

September 2023

501.1 Aluminum Platform Assembly

500 Platform Module

AWP 101



Part No. 29580GT

September 2023

501.1 Aluminum Platform Assembly

500 Platform Module

AWP102



Item Part No. Description Qty.

15- 33424GT MANUAL,OPER.INSTR.,AWP (4TH)**
(from SN 3894-8026 to 3895-9068)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

16 27623GT PLATFORM MOUNT ANGLE-LH,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 27622GT PLATFORM MOUNT ANGLE-RH,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Part No. 29580GT

September 2023

501.1 Aluminum Platform Assembly

500 Platform Module

AWP 103



Part No. 29580GT

September 2023

502.1 Fiberglass Platform Assembly

500 Platform Module

AWP104



Item Part No. Description Qty.

1 6271GT RIVET,STL,STL.MAN,P,.25 X .25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 6653GT CLAMP, 1.88, #30 X 1/4, RUB CUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 6600GT INSTRUCT.TUBE W/CAPS-1.75 X 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3- 31822GT CAP,INSTRUCTION TUBE (RED)
(p/n 27213 replaced by p/n 31822)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3A- 27871GT MANUAL,OP.INST.,AWP
(from SN 3892-101 to 3893-3886) (25 pack)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 29579GT FIBERGLASS PLATFORM ASSY WITH DECALS
(to S/N 3893-3886) (includes titems 1-7, 12 and 13)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 58587GT SCREW,PPHMS,1/4-20X1.75Z,GR2
(replaced 23838)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 27622GT PLATFORM MOUNT ANGLE-RH,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 27623GT PLATFORM MOUNT ANGLE-LH,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

11 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

12 8149GT SPACER,NYLON .257 X .5 X .75"
(0.65 x 1.3 x 2 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 23849GT SLIDING MIDRAIL ASSY, FIBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 8178GT SCREW,HHC,3/8-16 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

15 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

16 14016GT WASHER,FLAT,502 X 1.747 X.04 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Part No. 29580GT

September 2023

502.1 Fiberglass Platform Assembly

500 Platform Module

AWP 105



Part No. 29580GT

September 2023

502.2 Fiberglass Platform Assembly

500 Platform Module

AWP106



Item Part No. Description Qty.

1 6271GT RIVET,STL,STL.MAN,P,.25 X .25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 6653GT CLAMP, 1.88, #30 X 1/4, RUB CUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 6600GT INSTRUCT.TUBE W/CAPS-1.75 X 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3- 31822GT CAP,INSTRUCTION TUBE (RED)
(p/n 27213 replaced by p/n 31822)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3A- 27871GT MANUAL,OP.INST.,AWP
(from SN 3892-101 to 3893-3886) (25 pack)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3B- 31257GT MANUAL,OP,AWP II**
(from SN 3893-3887 to 3894-8025)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4 29579GT FIBERGLASS PLATFORM ASSY WITH DECALS
(to S/N 3893-3886) (includes items 1-7, 12 and 13)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4A 33749GT PLAT ASSY, FIBER (AWP 2/3-IWP)
(from S/N 3893-3887) (includes items 1-7, 12 and 13)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 58587GT SCREW,PPHMS,1/4-20X1.75Z,GR2
(replaced 23838)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 27622GT PLATFORM MOUNT ANGLE-RH,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 27623GT PLATFORM MOUNT ANGLE-LH,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

11 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

12 8149GT SPACER,NYLON .257 X .5 X .75"
(0.65 x 1.3 x 2cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 23849GT SLIDING MIDRAIL ASSY, FIBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 8178GT SCREW,HHC,3/8-16 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

15 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

16 14016GT WASHER,FLAT,502 X 1.747 X.04 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Part No. 29580GT

September 2023
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Item Part No. Description Qty.

1 6271GT RIVET,STL,STL.MAN,P,.25 X .25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 6653GT CLAMP, 1.88, #30 X 1/4, RUB CUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 6600GT INSTRUCT.TUBE W/CAPS-1.75 X 12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3- 31822GT CAP,INSTRUCTION TUBE (RED)
(p/n 27213 replaced by p/n 31822)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3B- 31257GT MANUAL,OP,AWP II**
(from SN 3893-3887 to 3894-8025) (25 pack)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3C- 33424GT MANUAL,OPER.INSTR.,AWP (4TH)**
(from SN 3894-8026 to 3895-9068)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4A 33749GT PLAT ASSY, FIBER (AWP 2/3-IWP)
(from S/N 3893-3887) (includes items 1-7, 12 and 13)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 58587GT SCREW,PPHMS,1/4-20X1.75Z,GR2
(replaced 23838)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 27622GT PLATFORM MOUNT ANGLE-RH,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 27623GT PLATFORM MOUNT ANGLE-LH,AWP2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

11 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

12 8149GT SPACER,NYLON .257 X .5 X .75"
(0.65 x 1.3 x 2 cm)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 23849GT SLIDING MIDRAIL ASSY, FIBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 8178GT SCREW,HHC,3/8-16 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

15 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

16 14016GT WASHER,FLAT,502 X 1.747 X.04 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

Part No. 29580GT

September 2023

502.3 Fiberglass Platform Assembly

500 Platform Module

AWP 109



Part No. 29580GT

September 2023

503.1 Platform Controls

500 Platform Module

AWP110



Item Part No. Description Qty.

1 11097GT SCREW,PHM,10-32X1,SF.TAP.SLOT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 29785GT SWITCH MNT.PLATE W/DECAL,AWP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 7057GT CONN. SQZ,1/2NPT .39-.56 MED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 6833GT CLAMP,0.50,#8 X 1/4,RUB CUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

6 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

7 10775GT T-BOX,2.75 X 4.5 X 2.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 31153GT OUTLET CONVERSION KIT
(includes gasket and mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8- 10777GT COVER, BLANK
(includes gasket and mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 10153GT SCREW,PHIL,PHM,6-32X.38,SF.TAP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 31153GT OUTLET CONVERSION KIT
(p/n 10778 replaced by p/n 31153)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 12456GT NIPPLE,1/2" CONDUIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 124975GT KIT,BLACK SELECTOR SWITCH
(this is an update kit which contains the components listed below; the original selector
switch is no longer available.  If this kit has already been installed on unit, components may
be ordered individually)

1

12- 66816GT CONTACT,N.O.*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 66821GT BASE,WITHOUT CONTACTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

12- 80716GT SWITCH,SELECTOR,BLACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

13 124644GT KIT,A/IWP/DPL,BKPSH ZA2 TO ZB5
(this is an update kit which contains the components listed below; the original black push
button is no longer available.  If this kit has already been installed on unit, components may
be ordered individually

13- 66816GT CONTACT,N.O.*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

13- 66821GT BASE,WITHOUT CONTACTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

13- 80076GT BUTTON,PUSH,BLACK W/SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

14 124641GT KIT,ESTOP, A/IWP/DPL
(this is an update kit which contains the components listed below; the original E-Stop is no
longer available.  If this kit has already been installed on unit, components may be ordered
individually)

14- 66812GT BUTTON,PUSH,RED MUSHROOM HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

14- 66818GT CONTACT,NC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

14- 66821GT BASE,WITHOUT CONTACTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

15 Ref. Contact Block, N.O.
(refer to items 12 or 13)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

16 Ref. Contact Block, N.C.
(refer to item 14)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
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Item Part No. Description Qty.

17 100256GT CONTROL BOX,THREE BUTTON
(complete)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

17- 80076GT BUTTON,PUSH,BLACK W/SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

17- 80716GT SWITCH,SELECTOR,BLACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

17- 80714GT CONTACTOR BLOCK,N.O. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

17- 80715GT CONTACTOR BLOCK,N.C. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

17- 80713GT BUTTON,STOP,RED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
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Part no. Page Number
2238GT 95

4266GT 35

4828GT 21, 23, 25, 29, 33, 45...

5224GT 21, 25, 29

5361GT 23, 33, 71

5397GT 23, 33, 63

5408GT 37, 63

6019GT 21, 23, 25, 29, 33, 59...

6021GT 37, 41, 45, 47, 49, 57...

6034GT 63

6037GT 53

6052GT 57, 63

6054GT 37, 43, 45, 57

6082GT 35

6090GT 21, 25, 29, 69, 89, 91...

6091GT 21, 25, 29, 35, 53, 91...

6095GT 23, 33, 65, 67

6097GT 21, 25, 29, 37, 41, 45...

6145GT 89, 97

6175GT 101

6180GT 57, 63

6198GT 23, 25, 29, 33, 65, 67...

6271GT 57, 61, 63, 101, 105,
107...

6277GT 23, 33, 57, 63

6326GT 61

6356GT 21, 25, 29, 57, 69, 95

6505GT 37, 41, 45

6506GT 47, 51

6509GT 47, 51

6534GT 47, 49

6538GT 47, 49

6544GT 37, 41, 45

6550GT 101

6562GT 81

6563GT 23, 25, 29, 33, 37, 41...

6564GT 23, 25, 29, 33, 41, 45...

6571GT 47, 51

6584GT 53

6587GT 23, 33, 59

6595GT 69, 81, 85

6599GT 85

6600GT 101, 105, 107, 109

Part no. Page Number
6607GT 55, 81, 85

6610GT 47, 49

6611GT 37, 41, 45

6632GT 91, 93

6633GT 91, 93

6637GT 101

6638GT 21, 25, 29, 53, 61, 69...

6651GT 73, 77

6653GT 101, 105, 107, 109

6696GT 13, 17

6697GT 13, 17

6714GT 21, 25, 29

6732GT 23, 33, 65, 67

6825GT 21, 25, 29

6833GT 111

6851GT 95, 99

6873GT 47, 49

6884GT 65

6886GT 53

6888GT 95, 101

6889GT 65, 89, 91, 93, 95,
105...

6918GT 87

6928GT 45

6929GT 41

6930GT 37, 41

6935GT 81, 85

6947GT 73, 77

6948GT 73, 77

6950GT 73, 77

6974GT 73, 77

6977GT 75, 77

7056GT 81, 85

7057GT 71, 81, 87, 111

7108GT 49

7132GT 75

7134GT 75, 79

7135GT 73, 77

7145GT 49

7267GT 39

7268GT 89, 91, 93

7339GT 71

7701GT 41

Part no. Page Number
8018GT 69

8072GT 47, 49

8073GT 51

8149GT 89, 105, 107, 109

8152GT 49

8153GT 47, 49

8177GT 23, 33

8178GT 59, 63, 67, 105, 107,
109

8214GT 35

8516GT 45, 57, 61, 63

8519GT 37, 41, 45, 57, 63

8525GT 61

8537GT 81, 85

8693GT 73, 77

8723GT 73, 77

8747GT 73, 77

8748GT 75

8785GT 91, 93

8915GT 57

8920GT 65

8924GT 99

8991GT 99

8992GT 99

9500GT 99

10153GT 111

10319GT 41

10554GT 73, 77

10597GT 91, 93

10775GT 111

10777GT 111

11097GT 85, 111

11314GT 69, 97

11335GT 57, 63

11805GT 85

11944GT 65

11978GT 57, 63

12011GT 69

12012GT 45

12340GT 69

12344GT 85

12439GT 75, 79

12443GT 101
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Part no. Page Number
12456GT 111

12560GT 91, 93

13741GT 25, 29

13775GT 23, 33, 71

13921GT 69

14016GT 105, 107, 109

14033GT 63

14219GT 73, 77

14341GT 45

14450GT 99

14737GT 37, 47, 49

14740GT 37, 47, 49

14809GT 99

15513GT 75, 77

15942GT 73

16364GT 99

16369GT 99

16794GT 95, 99

17525GT 63

17560GT 73

17740GT 99

17741GT 99

17742GT 99

17743GT 99

18189GT 95

18745GT 69

19274GT 21, 25, 29

20630GT 69

20733GT 83, 87, 99

21018GT 21, 25, 29, 87

21019GT 47, 51, 53, 69

21102GT 47, 49

21253GT 59

21279GT 37, 41, 45, 57, 63

21280GT 37, 41, 45, 57

21348GT 53

21437GT 39, 63

21441GT 37, 41, 45, 57

21442GT 37, 41, 45, 57, 63

21443GT 37, 41, 45, 57, 63

21982GT 81, 85

22202GT 25, 29

Part no. Page Number
22547GT 59

22607GT 21, 25, 29

22736GT 35

22959GT 77

22961GT 73, 77

23022PGT 45

23082GT 87

23370GT 101

23374GT 23, 33

23391GT 57

23394GT 89, 91, 93

23396GT 89, 91, 93

23513GT 95

23519PGT 97

23578PGT 53

23579GT 89, 91, 93

23600PGT 53

23618GT 73

23620PGT 89, 91

23624PGT 95

23630GT 89, 91, 93

23633PGT 97

23644GT 57

23645GT 57

23656GT 11, 15, 19

23670GT 89, 91, 93

23698GT 59

23725GT 11, 15, 19

23787-SGT 89, 91, 93

23788GT 89, 91, 93

23849GT 105, 107, 109

23888GT 53

23891GT 53

23903GT 53

23923GT 21, 85

23976GT 67

24085GT 63

24133GT 89

24165GT 97

24168GT 49

24169GT 49

24170GT 51

Part no. Page Number
24171GT 49

24172GT 49

24173GT 49

24174GT 51

24202GT 95

24435PGT 67

24444GT 67

24445GT 67

24537GT 101

24600GT 53

24647GT 67

24697GT 57, 63

24873GT 95

24900GT 35

25084GT 65

25085GT 65

25086GT 65

25180GT 97

25181GT 97

25368GT 67

25376GT 95

25377GT 95

25378GT 95

25379GT 95

25380GT 95

25383GT 95

25395GT 53

25396GT 53

25578GT 27, 31

25611GT 73, 77

25612GT 73

25613GT 73, 77

25614GT 73, 77

25625GT 53

25660GT 69

25664GT 73

25665GT 79

25669GT 79

25670GT 73, 77

25674GT 77

25823GT 51

25824GT 51
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Part no. Page Number
25825GT 49

25826GT 49

25827GT 49

25829GT 49

25970GT 67

25971GT 67

25999GT 11, 15

26355GT 35

26769GT 101

27262GT 85

27392GT 35

27398GT 87

27399GT 81, 85

27402GT 25, 29

27412GT 63

27415GT 21, 25, 29

27416GT 25, 29

27474GT 23, 33

27483PGT 69, 91, 93

27488GT 87

27589GT 23, 33

27596GT 59

27597GT 59

27609GT 59, 61

27612GT 21

27615GT 35

27616GT 35

27622GT 103, 105, 107, 109

27623GT 103, 105, 107, 109

27624GT 101

27625GT 101

27670PGT 21, 25, 29

27671GT 23, 33

27672GT 69

27677GT 93

27769GT 57, 63

27773GT 21, 25, 29

27777GT 81, 85

27838GT 15

27839GT 11, 15

27840GT 17

27841GT 11, 17

Part no. Page Number
27842GT 11, 17

27843GT 17

27844GT 17

27845GT 11, 15

27847GT 11, 15, 19

27849GT 11, 15

27850GT 11, 15

27851GT 11, 15, 19

27852GT 11, 15, 19

27853GT 19

27854GT 11, 15, 19

27855GT 11, 15

27856GT 19

27857GT 11, 15

27858GT 11, 15

27859GT 11, 15, 19

27860GT 15, 19

27863GT 11, 15

27864GT 11

27865GT 11, 15

27866GT 11, 15

27867GT 15

27868GT 11, 17

27869GT 15, 19

27870GT 11, 15, 19

27871GT 101, 105, 107

27872GT 11, 17

27873GT 17

27874GT 15

27910GT 35

27923GT 67

27965GT 11, 15, 19

27966GT 11, 15

27967GT 11

27968GT 11, 15, 19

27969GT 15

27971GT 67

28398GT 19

28762GT 37, 41, 45, 57, 63

28777GT 47, 49

28850GT 81, 87

28862GT 83, 87

Part no. Page Number
29014GT 61

29015GT 61

29017GT 57

29018GT 63

29019GT 63

29020GT 35

29021GT 35

29022GT 35

29112GT 95

29148GT 101

29149GT 101

29388GT 69

29573GT 21, 89, 91

29574GT 91

29575GT 101

29576GT 101

29577GT 101

29578GT 101

29579GT 105, 107

29583GT 93

29584GT 93

29589GT 37

29591GT 37

29592GT 41

29593GT 41

29594GT 45

29595GT 37

29596GT 41

29597GT 41

29676GT 45

29678GT 37

29679GT 41

29680GT 41

29681GT 45

29682GT 45

29683GT 37

29684GT 37

29685GT 41

29686GT 41

29687GT 45

29691GT 47, 51

29692GT 47, 49
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Part no. Page Number
29693GT 47, 49

29694GT 47, 49

29695GT 51

29696GT 51

29699GT 21

29700GT 21

29701GT 69

29728GT 81, 87

29729GT 81, 87

29730GT 87

29752GT 75, 77

29778GT 21, 23

29779GT 27, 31, 33

29782GT 63

29783GT 83

29784GT 87

29785GT 111

29788GT 75

31153GT 111

31257GT 101, 107, 109

31564GT 89, 93

31577GT 101

31822GT 101, 105, 107, 109

32398GT 23, 33

32399GT 23, 33, 69

32452GT 23, 33

33274GT 95

33424GT 103, 109

33627GT 21, 25, 29

33647GT 25, 29

33648GT 25, 29

33649GT 25, 29

33749GT 107, 109

33754GT 73, 77

33938GT 61

35099GT 37, 41, 45

35512GT 35

35550GT 31

35808GT 21

35809GT 27, 31

37501GT 37, 41, 45, 57

37947GT 81, 85

Part no. Page Number
38212GT 97

43956GT 69, 81, 85

45546GT 85

45844GT 99

49364GT 35

49377GT 35

52943GT 73, 77

53819GT 101

55018GT 97, 99

55019GT 97, 99

55021GT 97, 99

57159GT 95

57162GT 95

57741GT 23, 33

57788GT 59

58091GT 69

58462GT 81, 85

58587GT 105, 107, 109

66812GT 81, 85, 111

66816GT 81, 85, 111

66818GT 81, 85, 111

66821GT 81, 85, 111

71706GT 97, 99

72321GT 73, 77

80076GT 111, 113

80713GT 113

80714GT 113

80715GT 113

80716GT 111, 113

80889GT 95, 99

90337GT 37

100256GT 113

109689GT 35

109713GT 35

109715GT 35

124163GT 35

124552GT 35

124568GT 35

124569GT 35

124641GT 81, 85, 111

124642GT 81, 85

124644GT 111

Part no. Page Number
124792GT 35

124793GT 35
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